
4

6

1

3

5

2

4

12
9
7

11

5

6

13

2
10

8

1

3

9
7

™

WARNING

No. Description Qty.

1 Bracket with Nut 2

2 L Bracket 2

3 Hex Bolt, 5/8 x 3-1/2" 2

4 Hex Bolt, 1/2 x 1-1/2" 2

5 Washer, 5/8" 2

6 Washer, 1/2" 2

No. Description Qty.

1 Base Rail 2

2 Frame Bracket - Angled 
Right

1

3 Frame Bracket - Angled 
Left

1

4 Carriage Bolt,  
1/2 x 2-1/4" Round Head

2

5 Carriage Bolt,  
5/8 x 3-1/2" Round Head

2

6 Spacer - Short Tube 4

7 Hex Nut - 1/2" 8

8 Hex Nut - 5/8" 2

9 Washer - Serrated 1/2" 8

10 Washer - Serrated 5/8" 2

11 Fill Shim - Large 4

12 Fill Shim - Small 2

13 Bolt, Ribbed Neck  
1/2 x 1-1/2"

6




